
2024 ANNUAL PERFORMANCE REPORT 

Water Pollution Control Plant 

Amended Environmental Compliance Approval 

Number 6418-BN2NUC 

The 2024 WPCP Performance Report was prepared by: 

Ted Joynt Overall Responsible Operator 

Reviewed By; 

Phil Kelly Manager Transportation and Environmental Services

Tim  Gilligan Asst Manager Compliance Coordinator

Heather McColl Public Works Clerk and Asset Management Coordinator 

Andrew Harper Operator (OIT) 



Executive Summary 

The enclosed Performance Report is prepared in accordance with Amended Environmental Compliance Approval 

(ECA) # 6418 BN2NUC Condition 11 Reporting subsection (4) for the Township of Cramahe (Operating Authority) 

Village of Colborne Water Pollution Control Plant (WPCP) for submission to the Ministry of Environment 
[...]
• A summary and interpretation of all Influent Sewage Monitoring data

and a review of Historical trend of the sewage characteristics and

flow rates.

Influent Sewage Characteristics 

The influent sewage characteristics have not changed nor is it anticipated to 

change. The wastewater is mostly residential with some commercial and light 

industry. 

• A summary and interpretation of all Final Effluent monitoring data,

including concentration, flow rates, loading and a comparison to the

design objectives and compliance limits in this Approval including an

overview of the success and adequacy of the Works.

The Wastewater plant was operated and maintained so that the concentrations and 

waste loadings of material (CBOD5, TSS, TP, TKN and e-Coli meet all effluent

parameters.  It needs to be noted that there was 1 non-compliance with the 

ECA (e-Coli), see Appendix L. The monthly average concentration and average

loadings were all within limits with the exception of e-Coli during August 2024. The

pH of the effluent was always maintained within range of set limitations. Flows 

were within the Design Flow Rate (based on monthly averages). Please refer to 

Appendix D for Federal Lethailty Testing.

All data is tracked by the plant’s compliance reporting program (eRIS)

Please refer to Appendix B for Final Effluent monitoring and average flows over 8 years data 

• A summary of all operating issues encountered, and corrective actions taken.

There were no serious operating issues encountered. 



Page 7 of 28 

Corporation of the Township of Cramahe 

Village of Colborne Wastewater Treatment Plant Performance Report 2023 

• A summary of all normal and emergency repairs and maintenance

activities carried out on any major structure, equipment, apparatus or

mechanism forming part of the works;

Please refer to Appendix C for maintenance activities 

• A summary of effluent quality assurance or control measures taken.

Quality control is monitored using the daily SCADA printouts and online 

instrumentation located in the control room. Laboratory results are reviewed 

when received. Process changes are made based on an accredited laboratory 

results, in-house testing, and physical monitoring to achieve the best quality 

effluent. 

Routine activities such as visual observation of the wastewater as it passes through the 

various processes. These visual observations of the wastewater provide the operator with 

an early warning should any processes start to not perform as expected. As well, 

checking dissolved oxygen and pH with handheld instruments also provide 

process control. 

The WPCP can also be monitored remotely using VPN (Virtual Private Network). 

This remote monitoring allows for the operator to make changes to all control set 

points as well as responding to alarms while not onsite. 



Page 8 of 28 

Corporation of the Township of Cramahe 

Village of Colborne Wastewater Treatment Plant Performance Report 2024 

• A summary of the calibration and maintenance carried out on all

Influent, Imported Sewage and Final Effluent monitoring equipment to

ensure that the accuracy is within the tolerance of that equipment as

required in this Approval or recommended by the manufacturer.

The plant flow meters are annually calibrated by Franklin Empire Inc. Other 

instrumentation, such as pH meters are calibrated in-house. The flow meter 

validation report is contained in Appendix E 

The HACH DR3900 and 850 used for Total Chlorine Residual is validated using 

HACH chlorine standards. 

• A summary of efforts made to achieve the design objectives in

this Approval, including an assessment of the issues and

recommendations for pro-active actions if any are required under

the following situations:

i. when any of the design objectives is not achieved more than 50% of the

time in a year, or there is an increasing trend in deterioration of Final

Effluent quality.

ii. When the running Annual Average Daily Flow reached 80% of the rated

capacity

The plant effluent concentrations in terms of CBOD and Total Ammonia Nitrogen 

(TAN) Total Suspended Solids (TSS) and Total Phosphorous (TP) were all within 

the required ECA limits for 2024. The limits for Total Chlorine Residual were

met. Data collected for 2024 shows that the extended aeration process provided a

high quality of effluent. The nutrient loadings on the receiving body of water 

(Lake Ontario) were within the criteria noted in the Environmental Compliance 

Approval #6418 BN2NUC. (Schedule C) 

Flows compared to plant capacity. 

The 2024 Average Daily Flow (ADF) is based on FIT615 Final Effluent flow meter, the ADF was

1011.59 m3/d (55.88 % of rated capacity). The rated capacity of the facility is 1750 m3/d. Eighty

percent of the rated capacity would be 1400 m3/d. The effluent flows were below 80% (69.85 %)



Page 9 of 28 

• A tabulation of the volume of sludge generated, an outline of

anticipated volumes to be generated in the next reporting period

and a summary of the locations to where the sludge was disposed.

It is estimated that 4 m3 of sludge is generated per day. No raw sludge was removed 

during 2024 due the sludge removal in prior years. Having said that,

sludge removal is planned for 2025. 

• A summary of any complaints received during the reporting period and

any steps taken to address the complaints.

No formal complaints were received in 2024 regarding the Wastewater Treatment

Plant or Collection system. 

• A summary of all Bypasses, Overflows, other situations outside Normal

Operating Conditions and spills within the meaning of Part X of EPA and

abnormal discharge events.

The plant includes a peak flow attenuation pond (14,000 m3) that allows for high 

flow to be redirected away from the main plant processes, as such there were no 

treatment plant bypass events or abnormal discharges or spills during the year. 

Quarterly reports were submitted to the MECP as per the ECA. 

See Appendix F– Bypass Report 

• A copy of all notices of Modifications submitted to the Water

Supervisor as a result of Schedule B, Section 1, with a status report on

the implementation of each modification.

There were no modifications as a result of Schedule B, Section 1 of the ECA 

• A summary of efforts made to achieve conformance with Procedure F-5-1

including but not limited to projects undertaken and completed in the

sanitary sewer system that result in overall Bypass/Overflow elimination

including expenditures and proposed projects to eliminate Bypass/Overflows

with estimated budget forecast for the year following that for which the

report is submitted.



Page 10 of 28 

During 2024 continued monitoring of the collection system was conducted to determine future 

work. A CCTV program was started in 2023 and continues, this CCTV work will include both the 

Storm Water System and Sanitary System.  

More work is planned for of 2025, exact costs and estimates are still being determined, however, 

money has been budgeted for mainline and lateral repairs during 2025. 

Infiltration and Inflow (I&I) in the collection system are the focus of a control group 

made up of staff, with a goal to gather data that could be used to restore plant 

capacity for future development. 

The methods used to monitor the collection system includes Open Channel flow 

Meters, CCTV, visual inspections of maintenance chambers, and the use of a ZOOM 

type HD camera to locate problem areas for further CCTV inspection when required. 

The aim is to use the data, observations and information gathered to form the basis of 

a future budget forecast for repairs. 

• A summary of any deviation from the monitoring schedule and

reasons for the current reporting year and a schedule for the next

reporting year and a schedule for the next reporting year;

There were no deviations from scheduled sampling during 2022. 

Please refer to Appendix H Sampling schedule 



Corporation of the Township of Cramahe 

Village of Colborne Wastewater Treatment Plant Performance Report 2021 

Page 11 of 28 

Please refer to the Process Schematic drawing on the following page. 



Corporation of the Township of Cramahe 

Village of Colborne Wastewater Treatment Plant Performance Report 2021 

Page 13 of 28 



Corporation of the Township of Cramahe 

Village of Colborne Wastewater Treatment Plant Performance Report 2021 

Page 14 of 28 

Appendix A – Amended Environmental Compliance Approval #6418-BN2NUC 



Page 1 - NUMBER 6418-BN2NUC 

Ministry of the Environment, Conservation and Parks 
Ministère de l’Environnement, de la Protection de la nature et des Parcs 

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL 
NUMBER 6418-BN2NUC 

Issue Date: April 30, 2020 

The Corporation of the Township of Cramahe 

1 Toronto St 

Post Office Box, No. 357 

Cramahe, Ontario 
K0K 1S0 

Site Location: 1108 Ontario Street 

Township of Cramahe, Ontario 

K0K 1S0 

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 

(Environmental Protection Act) for approval of: 

alteration, usage and operation of existing municipal sewage works, for the treatment of sanitary sewage and 

disposal of effluent to Lake Ontario via a Sewage Treatment Plant (Colborne Wastewater Treatment Plant) and 

Final Effluent disposal facilities as follows: 

Classification of Collection System: Separate Sanitary Sewer System 

Classification of Sewage Treatment Plant: Secondary Equivalent 

Design Capacity of Sewage Treatment Plant 

Design Capacity with All Treatment Trains in 

Operation 

Existing Works 

Rated Capacity 
3 

1,750 m /d 

Influent and Imported Sewage 

Receiving Location Types 

In Collection System Sanitary 

At Sewage Treatment Plant Septage/Holding Tank Waste 



Page 2 - NUMBER 6418-BN2NUC 

3 

Colborne Wastewater Treatment Plant: 

Influent Sewers 

 sanitary sewer on Ontario Street from approximately 230 m South of King Street and Sewage

Treatment Plant access road to the influent chamber discharging to comminutator

 emergency peak flow diversion weir and 450 mm diameter diversion sewer to peak flow

attenuation pond;

Peak Flow Attenuation Pond 

 one (1) 15,000 m³ peak flow attenuation pond for overflow of raw sewage, secondary treatment

effluent and biosolids storage tank, with outlet sewer returning to the inlet chamber;

Sanitary Sewage Pumping Station 

 one (1) comminutor;

 two (2) submersible pumps (one standby) each rated at 60.4 L/s at 8.3 m TDH;

Preliminary Treatment System 

 one (1) manual bar screen;

 two (2) grit channels;

 one(1) Parshall Flume

Secondary Treatment Systems 

Biological Treatment 

 Influent channel with three inlet ports to the aeration tank

 one(1) 25 m X 8.5 m X 4.3 SWD aeration tank equipped with fine bubble aeration system;

 two (2) air blowers (one standby), each rated at 38 m /min at 55 kPa;

Secondary Sedimentation 

 one(1) 25 m X 6.1 m X 4.8 m SWD secondary clarifier euipped with sludge and scum removal



Page 3 - NUMBER 6418-BN2NUC 

3 

mechanisms; 

 a sludge hopper equipped with two (2) return/waste activated sludge pumps (one standby), each

rated at 20.3 L/s at 9.4 m TDH;

 a scum tank equipped with one (1) scum pump rated at 5.0 L/s at 4.2 m TDH;

Supplementary Treatment Systems 

Phosphorus Removal 

 one(1) 28,000 L capacity phosphorus removal chemical storage tanks and two (2) metering

pumps (one standby) each rated 60 L/h at 1034 kPa;

Disinfection System and effluent pumping 

 one (1) 7,700 L sodium hypochlorite storage tank and two (2) metering pumps (one standby),

each rated at 80 L/h at 400 kPa and paced with the effluent flow, with a feed line for injection

into a 1.3 km effluent forcemain;

 one (1) 77 m wet-well equipped with two (2) pumps (one standby), each rated at 60.4 L/s at 18.6

m TDH of 18.6 m;

 1,000 m section of the effluent forcemain downstream of effluent pumping station serving as

chlorine contact zone;

Final Effluent Flow Measurement, Dechorination and Sampling Point 

 350 mm diameter electromagnetic flowmeter located on County Road 31, approximately 1.3 km

downstream of the WWTP

 one (1) 200 L sodium bisulphite storage tank and two (2) metering pumps (one standby), each

rated at 80 L/h at 400 kPa and paced with the effluent flow located in dechlorination building on

County Road 31, with a feed line for injection into the effluent forcemain;

 350 mm effluent forcemain from dechlorination building to an outfall discharging to Lake

Ontario through a diffuser approximately 150 m from shore

Biosolids Storage 

 one (1) 4,000 m³ biosolids storage pond;

including all other mechanical system, electrical system, instrumentation and control system, standby power 

system, piping, pumps, valves and appurtenances essential for the proper, safe and reliable operation of the 

Works in accordance with this Approval, in the context of process performance and general principles of 



Page 4 - NUMBER 6418-BN2NUC 

wastewater engineering only; 

all in accordance with the submitted supporting documents listed in Schedule A. 

For the purpose of this environmental compliance approval, the following definitions apply: 

1. "Annual Average Effluent Concentration" is the mean of all Single Sample Results of the concentration of

a contaminant in the Final Effluent sampled or measured during a calendar year, calculated and reported as

per the methodology specified in Schedule F;

2. "Annual Average Daily Effluent Flow" means the cumulative total Final Effluent discharged during a

calendar year divided by the number of days during which Final Effluent was discharged that year;

3. "Approval" means this environmental compliance approval and any schedules attached to it, and the

application;

4. "BOD5" (also known as TBOD5) means five day biochemical oxygen demand measured in an unfiltered

sample and includes carbonaceous and nitrogenous oxygen demands;

5. "Bypass" means diversion of sewage around one or more treatment processes, excluding Preliminary

Treatment System, within the Sewage Treatment Plant with the diverted sewage flows being returned to

the Sewage Treatment Plant treatment train upstream of the Final Effluent sampling point(s) and

discharged via the approved effluent disposal facilities;

6. "CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in

an unfiltered sample;

7. "Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of

Part II.1 of the EPA;

8. "District Manager" means the District Manager of the appropriate local district office of the Ministry

where the Works is geographically located;

9. "E. coli " refers to coliform bacteria that possess the enzyme beta-glucuronidase and are capable of

cleaving a fluorogenic or chromogenic substrate with the corresponding release of a fluorogen or

chromogen, that produces fluorescence under long wavelength (366 nm) UV light, or color development,

respectively. Enumeration methods include tube, membrane filter, or multi-well procedures. Depending on

the method selected, incubation temperatures include 35.5 + 0.5 °C or 44.5 + 0.2 °C (to enumerate

thermotolerant species). Depending on the procedure used, data are reported as either colony forming units

(CFU) per 100 mL (for membrane filtration methods) or as most probable number (MPN) per 100 mL (for

tube or multi-well methods);

10. "EPA" means the Environmental Protection Act , R.S.O. 1990, c.E.19, as amended;

11. "Equivalent Equipment" means alternate piece(s) of equipment that meets the design requirements and



Page 5 - NUMBER 6418-BN2NUC 

performance specifications of the piece(s) of equipment to be substituted; 

12. "Event" means an action or occurrence, at a given location within the Works that causes a Bypass or

Overflow. An Event ends when there is no recurrence of Bypass or Overflow in the 12-hour period